From Science to Solutions

OCTOBER 2010 MONTHLY REPORT
FOR GROUNDWATER TREATMENT
O&M ACTIVITIES AT THE
CLAREMONT POLYCHEMICAL SUPERFUND SITE
OLD BETHPAGE, NASSAU COUNTY, NEW YORK

Prepared for:

United States Army Corps of Engineers
Kansas City District

Contract No. W912 DQ-07-D-0044 Task 0001

Prepared by:

Science Applications International Corporation
6310 Allentown Boulevard
Harrisburg, PA 17112
(717) 901-8100

Prepared: November 4, 2010

Science Applications International Corporation
6310 Allentown Boulevard / Harrisburg, PA 17112 / tel: 717.901.8100 / www.saic.com



TABLE OF CONTENTS

Page

ACRONYMS AND ABBREVIATIONS . ..o oeeeeeeetiieeeeeeiteieteteeeeeeeeeeeeeeeeeeeeeeeseseseeeeeseseeeeeeees Preceding Text
[...]
The process pH meters were calibrated

General Remarks:
The plant is running smoothly. Plant discharge flow is stable and averaged ~390 gpm for the day.



Injection well levels are also stable.

End of the month documentation is underway
James Jackson (JSJ) and Peter Takach (PET) were on site.

T e —

Plant Manager Signature: Peter Takach, October 26, 2010

Attachments:;
Daily Operating Log
Daily Activities Summary Report
Daily Site Safety Inspection Log
Air Monitoring Log
Sign In Sheet

CC: SAIC Program Manager
USACE Project Manager
File



Operator. <) <)X CICSON/S

Table 8-2 - DAILY OPERATING LOG (Revised 1-21-10)

Day: MLOALLOAL ] Date: IO~ 251D Time: (OR/1)

Doc. No.: CPS-Form- 008

PLANT INFLUENT FLOW (GPM) PLANT EFFLUENT FLOW {GPM)
TRAIN 1 TRAIN 2 TOTAL -PUMP SYPHON METER (X 10,000} GALs
160 2 N AL | O ZA127]
Extraction Signet TOTAL EXTRACTED GALLONS ( HM! - Flow Data) ‘Motor System
Wells Flow Meter (12:00 am to 12:00 am) Amp Operating
Total \;olume T-1 T-2 LT3 27_‘5-4 < Load Hours
EW-1 1329 619 | 122 2 A0 TG00 |1 70 1207 é:'ﬂ.(-é}_
EW-2 29023 1992 TH | Aoy ) 82250 1ADAEN ~ 5151k
EW-3 LA a3 157 (70 150654 Gol2Dl 1414 RNERATIIN
Injection Water Level | Signet Meter Signet Meter |Observations and Comments
Wells R AMSL (HMI) | Flow Rate | Total Volume | » & »-s RuMp TRIeNE ) WL, bacY)
W1 12 % G4 14z 28la '
IW-2 L17) Via) A50L31O0 Line @ OB40 - Epunin w/ealkl
W-3 1z & Lo Y67 : : :
g Fava} 9 IR awmp ernae s (Box -mec)
Process System Motor System Pressure Gauges
Pumps Operating Amp Suction Side {Discharge Side
Hours Load PSI PgI COMMENTS
INF 1 14890 T At Pt SB SN INYAN]
Ii:gg 323573 2 I} ‘ -
ASF 1 419 ¢7 S NI STANLD ~ AN ]
ASF 2 4955 O Y L
ASF3 29 5 3L
GAC 1 %QL N S SN ID— 2N\ ]
GAC 2 &7 2 Z. 15 i
GAC 3 2375 % R
ggg ; 2I437 OFEE
O foinnl .
INJ 1 1.2 5 )
INJ 2 NS % 21 -
INJ 3 -~ Ao NI M N SE23Ca
SUMP y ' .
BLOWER ;
INLET QUTLET System Probe Lab Meter
GAC #1 (PS)) 10 G pH DAILY WEEKLY
GAC #2 (PS)) LO L ReacorTank1 | A1 f(p | Rgpl 14+
AIRDRIER (PSH{ /5] N Reactor Tank 2 4.0 21\ 1446
N AS. Feed 5492 1642\ 14¢C
AS Blower {H.0" PLANT DISCHARGE - pH .
Alr Temp (°F) PLANT DISCHARGE - Temp. T4 9
Water Temp (°F) [55; R o
|V-GAC#T (H.0% 500 . )
V-GAG #2 (H,0") fo)] SAND FILTER DEPTH TO WATER {(iINCHES)
Measurement 1|Measurement 2
Additional comments: - AM If needed
591 Wietw DO O () 14 D) Treat Traini | 1547
Treat Train2 | )&%, ¢
NM = Not Measured NIS = Not in sgrvice
OL = Oif Line
. ) SB = Standby
Supervisors Signaturem\‘&/ Date [ -26-{o

Jan. 21, 2010
Rev..J



DAILY ACTIVITIES SUMMARY REPORT
CLAREMONT POLYCHEMICAL SUPERFUND SITE
oLD BETHPAGE NEW YORK

OPERATOR: <J BMVMES d AC\&SON

DATE: _1D-25-10

LISTING OF OPERATIONS ACTIVITIES

EQUIPMENT/MATERIALS USED

U (TC)DLf. Y—‘Oq(f:_’; J\Jlnm,lxl,rm(,f }J_zmp?E' -

2) . L
5+ e \;-\-/ec—,-lc;t'(_;{ P 3

T emeb A fas Cowvplere s

4)

5 s T The Db wias A Re

ATeD - D2 M

b convolerTeson

7)

8)

e ODemaren Lias Cronasl cT0

) MOoRMIY & 0520 A

10) ¢ X)) TRIoNEn: 03T OV e

b \Jecy Eai) Keser Hhis

LISTING OF MAINTENANCE ACTIVITIES

EQUIPMENT/MATERIALS USED

[} ’_ N . o
1) CJ/)EQK; téng) AN pDes Aeg LOW, =2 Qromni sl o\ s 205 4
2) : ’

3) * IMVeEST %alﬁ OR) AT E=xT- J

4)

whed L N el i0ES ‘!L;er?c.’ﬁclzt;r‘-

8)

5. @ Fiish DNeaIN \oWJaTES Fosol el dae Tmay

n_*SecueERD The SNOW 2 ol

8) T2 20T -

9)

10)

11)

IDENTIFIED PROBLEMS AND RECOMMENDED ACTIONS

)*LCELQL \O- - 19

Doc No.: CPS-Form-007

‘March 3, 2008

Rev. B



'DAILLY SITE SAFETY INSPECTION
CLAREMONT POLYCHEMICAL SUPERFUND SITE (Revised 082207)

DATE_1D - 25-10

Check all areas, process systems, and equipment for general unsafe conditions. ]
This is to include but is not limited to the observation of leaks, noise, abnormal function.

COMMENTS (include areas of leaks)

Chemical Feed Skids Pumps Valves  Tanks

POLYMER NGE

CAUSTIC

POTASSIUM. PERMANGANATE IN .

HYDROCHLORIC ACID SE@N ICE
Process Tanks COMMENTS (include areas of leaks)

_ EQUALIZATION o .

TREATED WATER (XK.

REACTORS 4

CLARIFIERS 4

SAND FILTERS O

CARBON VESSELS (lig) (Y~

Pracess Systems
INFLUENT
SLUDGE SETTLER
RECYCLE
AIR STRIPPER FEED
CARBON FEED
INJECTION

Floor and General Work Areas
SLIP, TRIP, & FALL HAZARDS
SHARP EDGES
PINCH POINTS
OTHER HAZARDS

Air Compressor
"~ TANK
AFTER COOLER
AIR DRIER
MOTOR & COMPRESSOR

Air Stripper
COLUMN
BLOWER & BELTS
CARBON VESSELS

Notes and Comments:

Valves

) COMMENTS (include areas of leaks)

e
Y 0¥,
i

Pumps
e

v
i
v
v
'

i\\\\\

General Conditions and Comments

NOAME
1

]

1

General Conditions and Comments

OFF

(N & :

General Conditions and Comments

oI

5.4

OK

BXT-) PumP TRIPOED OUT DVEZ WEEk enp . Peser .
STLL HAS WEALAMPEZACE & M oL Rlogy .

SIGNED:

DATE:

/072 7o

e FasmN |
August 22, 2007

Doc. No.: CPS-Form-009 o o Rev.. C



AIR MONITORING LOG

CLAREMONT POLYCHEMICAL SUPERFUND SITE

Deple, .

Sampler RIv| LSON Date 10-25-10
Calibration Standard(s) WROPEM  \ TS0LRUTLENE
Post-cal Readings DLEPPM ) 1HOTENM
Lotcation l Reading_ {ppm)
CONTROL ROOM ]
Laboratory 0.0
Bathroom OO
Office oYX
PLANT
Influent Area OO
Siudge Storage Aiea 0.0
Sand Filter Area D.O
Air Compressor Area OO
; Sludge Press Area O.D
[EXTERIOR -
- Storage Tanks 0-O
Upper (South West) Lot OO
Lower (South East) Lot 6O
Air Stripper Area OO
Back (North) 0.0
- JBAC VESSELS
1 [#1 influent Ao
#1 Effluent O.O
#2 Influent OL_
[ e o
Comments/-pl 1D C&LJD 'T_ED W AW CAg 'lV\ OMITOR) J\\Ol wlB

Fil

Doc. No.: CPS-Form-006

March 3, 2008
Rev. B



BODZ '€ o
L1L0-UWHo4-8dD ToN veQ

» JONOXO "D QYVHON

) og_o.ﬁ. ﬂwf RO | POV a.;cwmucg._.r.q NOSHOVF 'S SaWvVT

L7 s - w...wl.wl_ -~ HOWIVL '3 ¥313d
/F AMWMN WY MQ O_....L\ 7 ! r..\xm\m.
[ NOsvad [1n0o | nNosvad | NI | JUNLYNOIS _ SWVN _
0152 Q1 31Ya 133HS NI N9IS 33A0TdNI O_<w
NN | ALIS ANNAYINS TVOINTIHOATOD INOWINVID



DAILY QUALITY CONTROL REPORT
O&M OF GROUNDWATER TREATMENT SYSTEM
CLAREMONT POLYCHEMICAL TREATMENT SYSTEM
OLD BETHPAGE, NEW YORK
Contract No. W912 DQ-07-D-0044-0001

Day: Tuesday
Date: 10-26-10

Weather Forecast (am): Sunny, warm, and damp. Temperatures are expected to range from 62-
67-61°F. Wind will come from the SSW at 9-12 mph. Relative humidity is 85-95 with no rain
expected.

Total Volume Processed for Day: 561,560 gallons
Plant Operating Hours: 24:00 hrs. Total Downtime: 00:00 hrs.

Reason for Downtime:
No downtime to report

Significant Operational Problems:
Carbon sludge buildup in RCY tank introduced carbon into the treatment flow. Some turbidity
ensued.

Corrective Maintenance Performed:

Emptied sludge tank of carbon waste through filter press

Removed some carbon sludge from RCY tank

Worked on EXT 1 pump overload relay, got reset and returned pump to service

Verbal/Written Instruction from Government Personnel:
No new instructions

Inspections Performed and Results:
Site safety inspection was completed. There is nothing new to report.

Record of any tests performed, samples taken, and personnel involved:
No tests performed or samples taken

Available Analytical Results:
No new data is available.

Calibration Procedures Performed:
No calibrations required.

General Remarks:
The plant is stable at current flow levels. Influent flow is at 372 gpm and plant discharge is 392.

End of the month documentation has started.



James Jackson (JSJ) and Peter Takach (PET) were on site today.

2T e —

Plant Manager Signature: Peter Takach, October 27, 2010

Attachments:
Daily Operating Log
Daily Activities Summary Report
Daily Site Safety Inspection Log
Sign In Sheet

cC: SAIC Program Manager
USACE Project Manager
File '



Table 8-2 - DAILY OPERATING LOG (Revised 1-21-10)

Operator: £} . < ATl <o Day: T L) E.SE)A\./ Date: JO ~Z (-1 Time: {5 15
PLANT INFLUENT FLOW (GPM) PLANT EFFLUENT FLOW (GFM)
TRAIN 1 TRAIN 2 TOTAL ~ PUMP SYPHON METER (X 10,000) GALs
151 1 157 27 [ =q0 0 ZA1 5e
Extraction Signet TOTAL EXTRACTED GALLONS { HMt - Flow Data) “‘Motor System
Wells Flow Meter {12:00 am to 12:00 am) Amp Operating
Total Volume T-1 T-2 T-3 T-4 Load Hours
EW-1 - 3231 ?éq 24170 = \\ ~— — 12.5775 %?“1
EW-2 o 15 25090 1
EW-3 Cdlpl -&Z@&GD N o~ o 1 615G OR ]
. |
Injection Water Level | Signet Meter Signet Meter '|Observations and Comments .
Wells fLAMSL (HMD {  Flow Rate Total Volume | Y4 jmyz s A v VA ~TEM n 8{,1°C
IW-1 V1,2 G Gl {4375GLL 4 ,
W-2 N as | 2lamins RONA MG Biare
-3 J b2 iy 423 515, '
W4 1A S O I 4327
Process System Motor Systemn Pressure Gauges
Pumps Cperating Amp Suction Side | Discharge Side
Hours Load PSl PS| COMMENTS
INF 1 &G N M S S STAM D I
INF 2 13599 i ] '
INF3 > 02 - g S
ASF 1 1622 S, DA STAND= AT
ASF 2 94”75 6 3/ ' i
ASF 3 APRT 0 ) —
GAC 1 4522 DB =2 DNIRN Q= 13V
GAC 2 4 A 2 Y -
GAC 3 NS c v
gEg ; 2.1 3 2 DEE OH-
E 2 () ﬁ_cj .
INJ 1 A5 71 27
INJ 2 LT o 2.7 -
INJ 3 — ' O OFE L JNE
SUMP T, ' :
BLOWER 4
INLET QUTLET : System Probe | Lab Mater
GAC #1 (PSI) &y & pH DAILY WEEKLY
GAC #2 (PS)) & i} Reactor Tank 1 LU.S% N
AIR DRIER (PSI) (" &L Reactor Tank 2 U= '\
AS. Feed 5 g9 72 N
AS Blower (1,0") PLANT DISCHARGE - pH N
Alr Temp (F) O ] PLANT DISCHARGE - Temp. N
Water Temp (°F) N : ;
V-GAC # (H0%) 040 - < '
V-CACE (H0T |~ ) AL SAND FILTER DEPTH TO WATER (NCHES)
Measurement 1|Measurement 2
Additional commaents: - AM If needed
Treat Train 1 | 13 38
Treat. Train2- | | & 77 7 T~

Supervisors Signature: m\

Doc. No.: CPS-Form- 008

Date

T

NM = Not Measured NIS = Not in service

OL = Qff Line
SB = Standby
[O-1-¢d
Jam, 21, 2010
Rev.:J



DAILY ACTIVITIES

SUMMARY REPORT

CLAREMONT POLYCHEMICAL SUPERFUND SITE
OLD BETHPAGE, NEW YORK

J. \Ja:t:)(.é:.o;\{ |

OPERATOR:

DATE: 2L D

N

LISTING OF OPERATIONS ACTIVITIES

. EQUIPMENTIMATERIALS USED

":‘%:; n-s’Ecxrbﬁa_M)_mM_a

1)

m;ew“gai TEM O o) [I1°F

2)
3)

EME oM Madoe el ems

) 1P\E’—D_i\ﬁ“l_" |«’?L)M mn\\c,i

4)

5)

> 'H'W@ DAL I4  OOECATTIRS Lioe, \fJAw COMDI ETED

o hsc Erouq,h‘f?‘ A2 TO I

RAUN . ) Ldoe TAMY = UosE

8) Wi RS dHT MEED =D .

9)

10) SLuan:'ﬁM\‘t)(_ 2 Nl owhiad noT Dl\AL\Q_,_L')M_LDA?_QQ

19 MOVED OV T I, Chhasathes ol DBN MNET D150m0l
LISTING QF MAINTENANCE ACTIV!TIES EQUIPMENTJ’MATERIALS USED

1 m? CLEASE) Qar’gg,urz e\ A TR MG BAE CCES!Y\CA

2 T BeCpn) T \,\ln@m ' : )

3) -

pr-Oeo ) odoe TR Was EMobien ann Az D TO

5) ThlTe s oo . '

Is) '

° VWhle "-:ffiwoi Elber tless i,

9)

10)

11)

IDENTIFIED PROBLEMS AND RECOMMENDED ACTIONS

1y

Dot No.: CPS-Form-007

March 3, 2008
Rev. B



, DAILY SITE SAFETY INSPECTION ‘
CLAREMONT POLYCHEMICAL SUPERFUND SITE (Revised 082207)

paTE_10-2610

Check all areas, process systems, and equipment for general unsafe conclitions. ]
This is to include but is not limited to the observation of Jeaks, noise, abnormal function.

Chemicat Feed Skids
POLYMER
CAUSTIC
POTASSIUM PERMANGANATE
HYDROCHLORIC ACID

Process Tanks
EQUALIZATION
TREATED WATER
REACTORS
CLARIFIERS
SAND FILTERS
CARBON VESSELS (liq)

Process Systems -
INFLUENT
SLUDGE SETTLER
RECYCLE
AIR STRIPPER FEED
CARBON FEED
INJECTION

Floor and General Work Areas
SLIP, TRIP, & FALL HAZARDS
SHARP EDGES
PINCH POINTS
QOTHER HAZARDS

Air Compressor
TANK
AFTER COOLER
AIR DRIER
MOTOR & COMPRESSOR

Air Stripper
COLUMN
BLOWER & BELTS -
CARBON VESSELS

Notes and Comments:

Pumps Valves  Tanks COMMENTS (inctude areas of leaks)
ANO
I\
SeeNice
Valves  Tanks =~ COMMENTS (include areas of leaks)
[ 2 [6].4
W v | O¥_
v V. O
v 7 (I
AN A s
T TR
Pumps  Valves Tanks COMMENTS (include areas of leaks)
z .; 04
[ L2 4 (5.4
v 4 Y Y
v Y v Y
W v 4 [#;¢
VAR a
General Conditions and Comments
SomC Ry
MOME

[})

General Conditions and Comments

Ol

oL

b

L UsEN E,g,;g-ﬁ,qf T A2 O Sbodoe TR -

General Conditions and Comments

04

(&4

O

Ldge Tames 1s ' Lode © 7
o ae T BENQ Emphad |, Sludge ’?:G.:l./-\.q. SeN TL Guge

SIGNED:

paTE: /0-271—AO

Doc. No.: CPS$-Form-008

B AN

- August 22, 2007
s Rev.. C



YU o Yoy

FL3-1U04-84D 0N D0Q

R
- ™ qﬂ — - =
IR R e N S T IONOYD O auvHO™L
YT SN SO IS0 ARSI} NOSYOVE 'S STAVT
“_,,,wv i G A //mlfx_ﬂuﬁ! HOVMVL 3 u3iad
[__nosvas — [1no [ _nNosvad | Wi [ =anivNois _ JNVN _

O vz-Or Alva
2N

133HS NI NDIS 33A01dW3

3LS ANNJHIdNS TYOINIHOATOd INOWINY 1D

JIVS



DAILY QUALITY CONTROL REPORT
0O&M OF GROUNDWATER TREATMENT SYSTEM
CLAREMONT POLYCHEMICAL TREATMENT SYSTEM
OLD BETHPAGE, NEW YORK
Contract No. W912 DQ-07-D-0044-0001

Day: Wednesday

Date:

Weather Forecast (am): Raining, warm, and muggy. Temperatures are to range from 66-70-56°F.
Wind is expected from the SSW at 12-8 mph. Relative humidity is 85-100%. Rain is expected

throughout the day, heavy at times with possible T-storm activity.
Total Volume Processed for Day: 568,688 gallons
Plant Operating Hours: 24:00 hrs. Total Downtime: 0:00 hrs.

Reason for Downtime:
No downtime to report

Significant Operational Problems:
A large amount of carbon has found its way into the RCY tank

Corrective Maintenance Performed:
Worked on carbon problem in RCY tank
Cleaned pH electrodes in reaction tanks

Verbal/Written Instruction from Government Personnel:
No new instructions received

Inspections Performed and Results:
Conducted site safety inspection, there were no new safety or equipment issues.

Record of any tests performed, samples taken, and personnel involved:
No tests were performed or samples taken

Available Analytical Results:
No new resuits available.

Calibration Procedures Performed:
No calibrations required.

General Remarks:

The plant operation has been steady. The injection well levels are stable as flows to them remain
maximized. Influent flows are at ~372 gpm and effluent flows are averaging 391 gpm.

End of the month documentation continues.

James Jackson (JSJ) and Peter Takach (PET) were on site.



T e —

Plant Manager Signature: Peter Takach, October 28, 2010

Attachments:
Daily Operating Log
Daily Activities Summary Report
Daily Site Safety Inspection Log
Sign In Sheet

cc: SAIC Program Manager
USACE Project Manager
File



Table 8-2 - DAILY OPERATING LOG (Revised 1-21-10)

Operator: ) J adﬁ‘:ul\/ Day: 14} TOonITS dy, ,u} Date; ) fy - 271-) (5 Time: (OSUS

PLANT INFLUENT FLOW {GPM) PLANT EFFLUENT FLOW {GPM)
TRAIN 1 TRAIN 2 TOTAL PUMP SYPHON METER (X 10,000) GALs
38 TI87 [ == 1. Xge T © 745355
Extraction Signet TOTAL EXTRACTED GALLONS ( HMI - Fiow Data) ‘Motar System
Wells Flow Meter (12:00 am fo 12:00 am) Amp Operating
-] Total Volume T-1 N T2 = T-3 T-4 N Load 7 gl%urgo
EW-1 1336643 e ~.
EW-2 ZS:DC{ 0 5 ~N T NT . . 5155
EW-3 240,46} %2%175,3 ) ~ 1 <] NI LIGgT
Injection Water Level | Signet Meter Signet Meter [Observations and Comments -
Wells RAMSL(WMD | Flow Rate | Total Voiume | Aliane?. W IAPM  Miy2aila A Domé&-
W1 W2y Ale_ 14389944 - :
IW-2 13,7 Q% A%ﬁg_qg_ aing o TAMeS,
IW-3 ey 1) 42524
W4 o & TS R ONMAL =1V
ALH 54
Process System Motor System Pressure Gauges
Pumps Operating Amp Suction Side { Discharge Side
Hours Load Ps) psl COMMENTS
INF 1 2458H] MM N, ] Sahi) AN
S 3 =Tt —
INF 3 2513 c e _
ASF 1 977 NN Y SIANID- BN
ASF 2 A9 599 g Y '
ASF 3 4 IS 34
GAC 1 42 24 S 2 R‘% STAND ~ 23\
GAC 2 lzl ﬂ = -
GAC 3 G
REC 1 9 3, - HEE
REG 2 20142, OF] DFE
INJ 1 Lol | - [ ik
INJ 2 297 24 o 21
INJ3 — D= N NET IN S OICE
SUMP ) I : o
BLOWER )
INLET QUTLET System Probe | Lab Meter -
GAC #1 (PSi) 5 %) ! oH DAILY WEEKLY
GAC #2 (PSI) I ] Reactor Tank 1 D.30 ]
AR DRIER (PSh] 779 Gl Reactor Tank 2 5.349 N
 |ASTFeed , {,.2C N,
AS Blower (H,0 | 4k {, : PLANT DISCHARGE - pH N
Air Temp (F) =GY © |[PLANT DISCHARGE - Temp. N
Water Temp (°F) [E% - . o
V-GACH (M0~ D 45 WS . } ) -
AT e o ‘ [SANG FILTER DEPTH TO WATER (NCHES) ]
Measurernent 1|Measurement 2
Additional comments: - AM If needed
Treat. Train 1 | 1 D% 1 [T~
Treat Train2 | 13, & TN
NM = Not Measured NIS = Nat in service
) OL = Off Line
; ' *  8B=Standby
Supervisors Signature: MAQ—Q" Date [Q - L'ﬁ ~{G
Jan, 21, 2010

Boc. No.: CPS-Form- 008 . Rev.:J



DAILY ACTIVITIES

SUMMARY REPORT

CLAREMONT POLYCHEMICAL SUPERFUND SITE
OLD BETHPAGE, NEW YORK

OPERATOR: __ ¢ .) AC_K_S ( )

PATE: 15-2 1~ 10

LISTING OF OPERATIONS ACTIVITIES

EQUIPMENT/MATERIALS USED

1) o Yo/ Sz I ML(ZQZ.'I\.\IMC/I VRN LW €

2)

a\-ﬁe,mm'f\l AR AT TIMES

@L_rxﬂl“' 2 ouhY )::MC L AT

2)

\ mﬁT‘

4)

i

OREs Q_,J: o2 )

5 * 4‘\‘\& D.Cnh/i'

00 \/as (omploled.

6)
7 - P:F‘-FU\ A.M’D}JMD\M@ ST he ’Dl_mmﬂqz_ymp